= Tenaris

Tubos de Acero de Meéxico, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1600 fax

08007087 1/4
Dare ' Dia: Feb 01, 2008

ustomer / Cliente PLESA ANAHUAC Y CIAS, S.A.DEC.V. omer’s Crder / Or Clente - [tem N® Customer’s Reference/ del cliente [Manufacturer's Waorks Order N® / Confirmacien de Venta
107584/02
Manufacture Process / Froceso de fabricacion Product Type / Tipo de producte Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones API SL/ASTM A106/ASME SA106/ASTM A53 ,JULIO Steel Grade / Grade de acero Ends / Extremos. NORMAL BEVEL
1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Schedule / Céedula Length / Longitud Quantity / Cantidad 39 Pes/pz Nominal Weight / Peso Nominal
10 3/4 X 0.365 INCH 040 19.70/21.30 FT 40.52 LB/FT
273.10 X 9.30 MM 6.00/6.50 MTS 60.50 KG/M
Specimen condition Specimen dimensions Test Y S JTS Y S
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Uit/ Umidad / Elengation
Heat N® |Sample N° Ls Sc | Type Size Area Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N® [Muestra N® Tipo | On Tamano Seccion de Eul 0.5%
ensayo  JReqguiredRequerido fRequired/Requenido fReg
TMin T™Min Max % in 2 inches
TMax: TMax Min API
LMin: 29.50 LMin: 42,18 Obt
mm mmz2 “C LMax LMax: %
38039 15224 B AR 55 L J7T4x 947 35740 RT 334 ile 0.63 39
38039 15225 Ji] AR 55 L 3781 x 9.45 337.30 RT 33.3 31.0 (.63 40
Ls: Location of the sample / Localizacién de la muestra B: Body / Cuerpo Sc: Specimen condition / Condicién de la probeta AR: As Rolled / Sin Tratamiento
5s: Strip specimen / Rectangular Ori: Orientation / Orientacidn L. Longitudinal / Longitudinal RT: Room Temperature / Temperatura Ambiente
EUL: Extension Under Load Method UTS: Ultimate Tensile Sgrength / Resistencia Req. Max: Maximum Required / Maximo Requerido Obt: Obtained / Obtenido
Y.5.: Yield Strength / Fluencia LMin: Longitudinal Minimum / Minimo Longitudinal LMax: Longitudinal Maximum / Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal
TMax: Ti Maxi 1/ Méximo Transversal Min: Minimum / Mini

This certificate is ssued by a computerzed system and it 15 valid with electronic signature. On the onginal certificate the trade-mark green coloreg
“Tenaris” is stamped. In case the cwrer of the original certificate would release a copy of it, he must attest its conformity to the eriginal one taking
' not allowed use. Any alteration and/or falsification will be subjected to the law.

upon himself the responsibility for any unlaw?

Este certificado se emite mediante sistema computarizado y es validado con firma electronica. Bl certificade original posee impreso el logo
Tenaris coler verde. En caso de que el poseedor del certificado entregue una copia, debera garantizar la conformidad con el onginal haciéndose
|responsable por cualguier uso ilegal o indebido Cualguier alteracidn yio falsificacion estard sujeta 2 la ley
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HARDNESS TEST / ENSAYOS DE DUREZA _
THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR _

+

4 e 3 - 1 L

L AR | HIKDW 1

M [ i = i AR " i AR
Ls: Location of the sample / Localizacién de la muestra B: Body / Cuerpo L] S Specimen condition / Condicion de la probeta AR: As Rolled / Sin Tratamiento
OD: Quiside Diameter / Didmetro Externo MW: Middle Wall / Centro 1D: internal Diameter / Didmetro Interno Min: Mirimum / Minimo
Max: Maximum / Méximo Aver.: Average Var.: Varlation / Variacidn

LOGICOS satd e

Heat N* | Sample N® Flattening Test
Colada N°| Muestra N® Ensayo de Aplastamiento
38039 15224 GOOD/BUENO
38039 15225 GOOD/BUENO
This certificate 15 issued by a computerized system and 115 valid with electronic signature. On the original certificate the trade-mark green colorec Este certificadn se emite mediante sisterma computanzado y es validado con firma electronica Fl Certificado original posee impreso el logo
“Tenars” is stamped. In case the owner of the ariginal certificate would release a copy of it, he must attest its conformity to the original one taking Tenaris color verde En caso de gue el poseedor del centificade entregue una copia, debera garantzar la conformidad con el original haciéndose
upan himself the respensibility for any unlawful or not allowed use. Any al ion and/or falsification will be subjected to the law. responsable por cualguier uso llegal o indebido_Cualquier alteracién yfo falsificacion estard sujeta 2 a ley.
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CERTIFICADO DE PRUEBAS EN FABRICA

08007087 3/4
pare ' Dia: Feb 01, 2008

PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer's Order / Customer's Reference/Reterencia del cliente [Manufacturer's Works Order N / Confirmacion de Ve
107584/02
Manufacture Process / Proceso de fabricacion Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones API SL/ASTM A106/ASME SA106/ASTM A353 JULIO Steel Grade / Grado de acero Ends / Extremcs NORMAL BEVEL
1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Schedule / Cédula Length / Longitud Quantity / Cantidad 39 Pes/pz Nominal Weight / Peso Nominal
10 3/4 X 0.365 INCH 040 19.70/21.30 FT 40.52 LB/FT
273.10 X 9.30 MM 6.00/6.50 MTS 60.50 KG/M.
CHEMICAL COMPOSITION / COMPOSICION QUIMICA
Composition % / Composicion %
C Mn 5 Cr Mo S P N W Cu Al Sn As N T Ca 8 N S1 52 s3
R RATLE RN NI

Heat H Max | 28 135 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Colada Min 29 10
Sample N° P Max 28 135 40 15 30 30 | 400 | BO | 400 40 15 100
Muestra N° M 29 10
38039

00001 H 17 69 28 8 321 24 16 50 0 113 22 9 4 4] 4] 23 0 83 0 27.5 0

15224 [ 18 0 27 8 il 28 16 50 0 e | 21 8 4 0 0 22 0 83 0 27.1 4]

15225 I 19 69 27 8 il ) 16 16 50 { 108 20) 8 4 0 0 21 0 83 } 16.9 4]
— H: Heat / Colada P: Product / Producto Max: Maximum / Méximo Min: Minimum / Minimeo ﬁ

51:5UMA Nb+V+Ti 52:5UMA Mo+Cr+Ni+Cu+V " 53:SUMA Nb+V

Eiiis ADDITIONAL TESTS - ENSAYOS ADICIONALES = ]
HYDROSTATIC TEST / PRUEBA HIDRAULICA |

Pressure / Presidn Time / Tiempo Results / Resultado

Lnit / Unidad Value / Valor Seconds / Segundos

Psl 2420 5 Satisfactory / Satistactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. T

Steel making process / Fabricacion de acero. Electric Are Furnace-Ladle Furnace-Continuous Casting Mac Killed Steel / Horno de Arco Elcctric de Afinacion

-Maquina de Colada Con Acero calmado con aluminio.

tficate is issued by a computerized systemn and it s valid with electronic signature. On the oniginal certificate the trade-mark green colored Este certificado se emite med
enars” is stamped. In case the owner
upon himself the responsibility for any un

nte sistema oo

arizado y es validada con firma electranica
el certificado entregue una copia, debe +
alquier alteracion y/o falsificacion estara sujeta a la ley

niginal certificate would release a copy of i1, he must attest its conformity to the original one taking Tenaris color verde En caso ce que el poseedor
or not allowed use. Any alteration and/or falsification will be subjected to the law. responsable per cualguier uso legal o indebido.

el
c
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(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number - Numero
08007087 4/4
Feb 01, 2008

Darte /D

Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order / Orden Cliente - ltem N® Customer's Reference/Referencia del cliente [Manufacturer's Waorks Order N* / Confirmacian de Venta
107584/02
ure Process / Proceso de fabricacion Product Type / Tipo de pr o Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nermas o especificaciones API 5SL/ASTM A106/ASME SA106/ASTM AS3 JULIO Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones Schedule / Cédula Length / Longitud Quantity / Cantidad 39 Pes/pz Nominal Weight / Peso Nominal
10 3/4 X 0.365 INCH 040 19.70/21.30FT 40.52 LB/FT
273.10 X 9.30 MM 6.00/6.50 MTS 60.50 KG/M
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Yy con "Material libre de ¢ n de Mercurio

Heat Treatment / Tratamiento termico. Marternial as rolled / Sin tratamiento térmico

ydestructivo. Sansfactory
Inspection method / Metodo de inspeccion SR-4 - EMIL - FLVI - MPL-
MATERIAL DE ACUERDO A NACE MRO175-2003

L AMSA REF: 764231

Non destructive test / Ce

This 1= to certify that the product described nere has been manufactured, sampleg, tested, and inspected in accordance with purchaser order #or el presente certificames que el matenal agui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de acuerdo
requirements. This certificate is not a declaration of ongin nor may it be used as a declaration of onigin a los requisitos ce su orden de compra. Este certificado no es, ni puede ser usado, como una declaracion de ongen
.~..
[ ] i

Quality ,mva_m.« Certified L\vwmj DEC

N° 110850 CASTELLA ABRAHAM TERESA M JUAN mﬂ»ﬁﬂ.ﬂ?d@ RENATO AVILA ALDAPA

ficate 15 1ssued Dy 2 computerizeg system and it id with electronic signature. On the original certificate the trade-mark greer colored Este certificado se emite mediante sistema computanzade y es validade con firma electrénica. El certificado original posee impresc el loge
is .:m_jnma In case the awner of the arigin t Wy Tenaris color verde. En ca certificado entregue una copia ra garantizar la conformidad con el eriginal hacéndose
upon himself the responsibility for any unlawful or not aliowed use .pJ_ teration andior falsificaton will be subjected to the law. ﬂmmmzwwc_mlnc. cualguier uso ilegal o indebide. Cualguser alteracion yio Em_:nmﬂo,. estars sujeta a la ley.
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